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Synopsis:
In the case of long span bridges such as Honshu-Shikoku bridges which require semi-eternal services, it is desirable
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to use big size high strength bolts to simplify the construction procedure. However, mechanical behaviers of these
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Table 1 Slip test specimens and materials

o \ ) ;rest specimen; S Plate o | Bolt o
i Plate i Section area [Tensile propertiesJ Size

Test R {<{ Boelt — = e p— —- ] —_——
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Table 5 Slip test results

Test Surface 1}:]xpused Bolt clamping Slip Slip . Slip co_e”]c_le_m _” .
number | treatment*| period force load stress
(month) () {t) {(kg/mm?} My \‘ My Hyl

1 |G.B 0 | 285x2=57.0 64.8 16.9 0.57+0.04(2)

2 | Zn-Si (30} " | . 57.5 15.0 ¢ 05020.020) |

3 + (60} - " 64.5 | 169 ' 0.57+0.044)

4 | Al-Zn (60) " 30.3X2=60.6 6l.5 | 161 | 0.51+0.02(n) | \

5 s (120) " 28.5X2=57.0 64.3 I 16.8 | 0.56+£0.04(») :

6 | Zn (80)| 303%260.6 658  17.2 | 0.54+0.080) 1

7 no (1200w 2852 =570 642 | 168 0.56+0.02(«) ‘ :

A Zn-Si {300 [ ” 514 | 140 [ na7 L anat.y !
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